No.AY132906-2019

\'\T““ll.,"‘i
NI
S Z B EAE
jacws CNAS 5

)

B TESTING
NS Sl ovs L

ooty (2018) Mk Bk (3378

180017112838

m RS

TEST REPORT

B & 4 W HRR
B 5 #M . RD-GZDW: 300AH/220-M

B R A IAARBERERAR

% % . AR

B

f " /

i i o '
AR RARREEERR B
S50 National Supervision and | 'r'm-n‘:.ﬁ'cmq:bl‘ for Iytrg:.'-u\'mg Product Quality

N

No.AY132906-2019

B % 95 RE 7= 5 R R 50 o

National Supervision and Inspection Center for Enm-uvlng Product Quality
[S]

Test Report
Trva X I3A ®mA
g ot g
Sample XN Test Kind Rl
i iy
C“::t L7 A R A &) ﬁﬁ; RD-GZDW: 300AH/220-M
i B ARMERA AL 7 i BB
o3 A0 TR - [
Pl P THEMETHAR M ETVE By /
S I ,
- Eod A
Manuf s tarer e Maprnstanies
AR
Samplc Quantity 46 (1 BEHS flRE) mﬂ 012 9731
HaMions E EAm
g ML, TR P g Do /
IR
Ewvirsamonial for Tow Rutiasig ?:E;: 2019-09-23 % 2020-01-14
Y kE
Test Standard JBIT8456-2017 CIRE MMRE T X & ERLMRE)
HRER
i Bt
BRD I JBTS456-2017 IS &4 \
Test Conclusion =l - ]
A0 i tﬂtm)
b, 4 : &
I, EMESHERN =, i
2. HaseialE. HFRIWE+5E 31000 8
I rREENE.
% s 4, BREEN: % BmE. AC3B0V: S0Hz: IP30; low: 6kA; P, b E T
et ACS00V, RAKRBNHH: BHTFX RoBREEREOE, DC2OV, A Rn#
BERHE: S0A, BEMNFETEE, 04, BEW. -05% <8, <0.5%, BifH
BE: -0.5%< 8, s0.5%;: WHENE: 5, <0.5%

L 7 i m

HIA: 2020-01-14

HM: 2020.01-14 H¥: 2020-01-14




